SIDE DOORS

SIDE DOORS

No.
P/N( SKU )
Part Name
Price
01
5BY2-230020-0BB01
RH PROTECTION PIPE, PASSENGER
Specifications:
51.8 €
P/N(SKU): 5BY2-230020-0BB01
Price: 51.8 €
Specifications:
02
7000-800203-0EC00
RH OUTER PANEL
Specifications:
97.6 €
P/N(SKU): 7000-800203-0EC00
Price: 97.6 €
Specifications:
02
7000-800203-0R400
RH OUTER PANEL
Specifications:
101.6 €
P/N(SKU): 7000-800203-0R400
Price: 101.6 €
Specifications:
02
7000-800203-0EK00
RH OUTER PANEL
Specifications:
165.3 €
P/N(SKU): 7000-800203-0EK00
Price: 165.3 €
Specifications:
02
7000-800203-0Y600
RH OUTER PANEL
Specifications:
138.1 €
P/N(SKU): 7000-800203-0Y600
Price: 138.1 €
Specifications:
02
7000-800203-0B300
RH OUTER PANEL
Specifications:
136.5 €
P/N(SKU): 7000-800203-0B300
Price: 136.5 €
Specifications:
03
7000-800201-0B300
RH OUTER SIDE DOOR
Specifications:
144.4 €
P/N(SKU): 7000-800201-0B300
Price: 144.4 €
Specifications:
03
7000-800201-0EK00
RH OUTER SIDE DOOR
Specifications:
196.5 €
P/N(SKU): 7000-800201-0EK00
Price: 196.5 €
Specifications:
03
7000-800201-0EC00
RH OUTER SIDE DOOR
Specifications:
121.4 €
P/N(SKU): 7000-800201-0EC00
Price: 121.4 €
Specifications:
03
7000-800201-0R400
RH OUTER SIDE DOOR
Specifications:
127 €
P/N(SKU): 7000-800201-0R400
Price: 127 €
Specifications:
03
7000-800201-0Y600
RH OUTER SIDE DOOR
Specifications:
147.9 €
P/N(SKU): 7000-800201-0Y600
Price: 147.9 €
Specifications:
04
7000-800250-10000
HINGE SEAT ASSY, RH
112.7 €
P/N(SKU): 7000-800250-10000
Price: 112.7 €
05
7000-800150-10000
HINGE SEAT ASSY, LH
112.7 €
P/N(SKU): 7000-800150-10000
Price: 112.7 €
06
9CR6-044062
SLEEVE, ARMREST
6 €
P/N(SKU): 9CR6-044062
Price: 6 €
07
5BWA-370001
MOUNTING PLATE
11.9 €
P/N(SKU): 5BWA-370001
Price: 11.9 €
08
7000-800210-10000
RH SIDE DOOR FRAME
130.2 €
P/N(SKU): 7000-800210-10000
Price: 130.2 €
09
7000-800230
LOCK KIT, RH
35.7 €
P/N(SKU): 7000-800230
Price: 35.7 €
10
7000-800220-00001
RH LOCK HOOK ASSY
10.9 €
P/N(SKU): 7000-800220-00001
Price: 10.9 €
11
7000-800240-10001
BRACKET ASSY, RH LOCK HOOK
32.7 €
P/N(SKU): 7000-800240-10001
Price: 32.7 €
12
30006-080050810
BOLT M8x50
Alternative Parts: 30102-080050870 Specifications: 30102-080050870
1.2 €
P/N(SKU): 30006-080050810
Price: 1.2 €
Alternative Parts: 30102-080050870 Specifications: 30102-080050870
13
7000-800202
RH INNER SIDE DOOR
42.7 €
P/N(SKU): 7000-800202
Price: 42.7 €
14
7000-800204
RH INNER PANEL
25.8 €
P/N(SKU): 7000-800204
Price: 25.8 €
15
7000-800102
LH INNER SIDE DOOR
42.7 €
P/N(SKU): 7000-800102
Price: 42.7 €
16
7000-800104
LH INNER PANEL
28.8 €
P/N(SKU): 7000-800104
Price: 28.8 €
17
5BY2-230010-0BB01
LH PROTECTION PIPE, PASSENGER
Specifications:
51.8 €
P/N(SKU): 5BY2-230010-0BB01
Price: 51.8 €
Specifications:
18
9060-038128
SPONGE STRIP 2, HEAT INSULATOR
1.2 €
P/N(SKU): 9060-038128
Price: 1.2 €
19
7000-800103-0EC00
LH OUTER PANEL
Specifications:
97.6 €
P/N(SKU): 7000-800103-0EC00
Price: 97.6 €
Specifications:
19
7000-800103-0R400
LH OUTER PANEL
Specifications:
101.6 €
P/N(SKU): 7000-800103-0R400
Price: 101.6 €
Specifications:
19
7000-800103-0Y600
LH OUTER PANEL
Specifications:
137.3 €
P/N(SKU): 7000-800103-0Y600
Price: 137.3 €
Specifications:
19
7000-800103-0EK00
LH OUTER PANEL
Specifications:
165.3 €
P/N(SKU): 7000-800103-0EK00
Price: 165.3 €
Specifications:
19
7000-800103-0B300
LH OUTER PANEL
Specifications:
138.9 €
P/N(SKU): 7000-800103-0B300
Price: 138.9 €
Specifications:
20
7000-800101-0B300
LH OUTER SIDE DOOR
Specifications:
144.4 €
P/N(SKU): 7000-800101-0B300
Price: 144.4 €
Specifications:
20
7000-800101-0EK00
LH OUTER SIDE DOOR
Specifications:
196.5 €
P/N(SKU): 7000-800101-0EK00
Price: 196.5 €
Specifications:
20
7000-800101-0EC00
LH OUTER SIDE DOOR
Specifications:
121.4 €
P/N(SKU): 7000-800101-0EC00
Price: 121.4 €
Specifications:
20
7000-800101-0R400
LH OUTER SIDE DOOR
Specifications:
127 €
P/N(SKU): 7000-800101-0R400
Price: 127 €
Specifications:
20
7000-800101-0Y600
LH OUTER SIDE DOOR
Specifications:
147.2 €
P/N(SKU): 7000-800101-0Y600
Price: 147.2 €
Specifications:
21
7000-800110-10000
LH SIDE DOOR FRAME
130.2 €
P/N(SKU): 7000-800110-10000
Price: 130.2 €
22
7000-800130
LOCK KIT, LH
39.7 €
P/N(SKU): 7000-800130
Price: 39.7 €
23
7000-800140-10001
BRACKET ASSY, LH LOCK HOOK
32.7 €
P/N(SKU): 7000-800140-10001
Price: 32.7 €
24
30006-080020810
BOLT M8x20
Specifications:
1.2 €
P/N(SKU): 30006-080020810
Price: 1.2 €
Specifications:
25
9060-040310
PLASTIC CLIPS
1.2 €
P/N(SKU): 9060-040310
Price: 1.2 €
26
8030-040800
NUT CLIP M6
Alternative Parts: 8030-040800-00001 Specifications: 8030-040800-00001
1.2 €
P/N(SKU): 8030-040800
Price: 1.2 €
Alternative Parts: 8030-040800-00001 Specifications: 8030-040800-00001
27
30121-080025700
SCREW M8x25
Specifications:
2.4 €
P/N(SKU): 30121-080025700
Price: 2.4 €
Specifications:
28
30121-060016700
SCREW M6x16
Specifications:
1.2 €
P/N(SKU): 30121-060016700
Price: 1.2 €
Specifications:
29
30204-080810
NUT M8
Specifications:
1.2 €
P/N(SKU): 30204-080810
Price: 1.2 €
Specifications:
30
30006-060012810
BOLT M6x12
Alternative Parts: 30006-060012870 Specifications: 30006-060012870
1.2 €
P/N(SKU): 30006-060012810
Price: 1.2 €
Alternative Parts: 30006-060012870 Specifications: 30006-060012870
31
30110-421130010
SELF-TAPPING SCREW ST4.2×13
Alternative Parts: 30110-421130010 Specifications: 30110-421130010
1.2 €
P/N(SKU): 30110-421130010
Price: 1.2 €
Alternative Parts: 30110-421130010 Specifications: 30110-421130010
32
30006-060016810
BOLT M6x16
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
1.2 €
P/N(SKU): 30006-060016810
Price: 1.2 €
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
33
30006-080014810
BOLT M8x14
Specifications:
1.2 €
P/N(SKU): 30006-080014810
Price: 1.2 €
Specifications:
34
7000-800120-00001
LH LOCK HOOK ASSY
10.9 €
P/N(SKU): 7000-800120-00001
Price: 10.9 €
35
7000-8002D0-10000
RH SIDE DOOR ASSY
Alternative Parts: 7000-8002D0-20000
393.4 €
P/N(SKU): 7000-8002D0-10000
Price: 393.4 €
Alternative Parts: 7000-8002D0-20000
36
7000-8001D0-10000
SIDE DOOR ASSY, LH
Alternative Parts: 7000-8001D0-20000
393.4 €
P/N(SKU): 7000-8001D0-10000
Price: 393.4 €
Alternative Parts: 7000-8001D0-20000
37
7000-037630-1BB0
ARMREST RAIL ASSY, RH
Alternative Parts: 700V-037630-1000-0BB00 Specifications: 700V-037630-1000-0BB00
54.5 €
P/N(SKU): 7000-037630-1BB0
Price: 54.5 €
Alternative Parts: 700V-037630-1000-0BB00 Specifications: 700V-037630-1000-0BB00
38
7000-037670-1BB0
ARMREST RAIL ASSY, LH
Alternative Parts: 700V-037670-1000-0BB00 Specifications: 700V-037670-1000-0BB00
54.5 €
P/N(SKU): 7000-037670-1BB0
Price: 54.5 €
Alternative Parts: 700V-037670-1000-0BB00 Specifications: 700V-037670-1000-0BB00
39
30006-080016810
BOLT M8x16
Specifications:
1.2 €
P/N(SKU): 30006-080016810
Price: 1.2 €
Specifications: